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DESCRIPTION CLIP MODEL NO SV-08M
= B B % B B
CUSTOMER PART NO. WEIGHT 0.0038 g
H H
DATE 2019/10/16
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Note: CHEJCKER i |DATE .x;+ .ANG:ES
1. Material: Stainless steel TOLERANCE/CLASS APP:<C)VyALm [EE;IE REV—SHEET[UNTT | SCALE
2. Thickness: 0.15mm ANGE<D ) ) 5 oacky Ln jieete METER.AV Tlmm| 1:1
3. Electroplate: <0 |* 01/ |* of |* oo [mSV-0BM =
Matte Sn plating over all 3¢ - <120 |* ods |* ok | 0a
Nickel underplating over all 20— <300 E/Ua 7o |+ 05 EMI STOP CORP.
4, Storing date: Three months. T e
5. Conform "ROHS" and "GP" and "HSF" and "HF" 30 = 23 V- 09 |- 98 Ieescmeon EMISTOP
ANGLES T a5t SV-08M
1 | 2 | 3 5 | 6 | 7 8




EETFH (R L)3 2@ EMISTOP CORP.

25t EMIZEZ5, EMI STOP STOP EMI

EMI STOP TEL : 86(512) 5763-5511 FAX : 86(512) 5763-5522 E-mail:service@emistop.com
FAI Report
R CLIP
T g B o oplg SV-08M RlzE P # 0 2019/10/16
] DIMENSION PR
w4 |H e 24 £l ACCEPTABLE|  ##
1 2 3 4 5 YES [ NO
11090 |mm]|+|0.00 |-{0.10 | 0.87 | 0.87 | 0.87 | 0.87 | 0.87 V
2 | 0.66 [mm]|+|0.10 (-[0.00 | 0.71 | 0.71 | 0.70 | 0.71 | 0.70 \%
3| 1.50 [mm|+[{0.20 [-|0.20 | 1.52 | 1.62 | 1.62 | 1.51 1.52 V
4 [ 1.34 |mm|+[0.20 |-]0.20 | 1.32 | 1.32 | 1.31 1.32 | 1.32 \%
5| 1.10 [mm]|+|0.20 [-{0.20 | 1.10 | 1.12 | 1.11 1.1 1.10 V
6 | 0.70 [mm|+|0.20 {-{0.20 | 0.73 | 0.73 | 0.73 | 0.73 | 0.73 \%
7 mm |+ -
HEE - BN L =
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%593 (% 0)F 222 EMI STOP CORP.

EMI STOP a3 EMIEZE 5, EMI STOP STOP EMI
TEL : 86(512) 5763-5511 FAX : 86(512) 5763-5522 E-mail:service@emistop.com
CPK Report
SRR SV-08M Date 2019/10/16 16:29
EERER Inches/mm mm
Description CLIP Inspector BNFE
BEE 2.5D Reviewer =85
Dim. Designator 1 2 3
Nominal 0.90 0.66 1.50
+ Tolerance 0.00 0.10 0.20
- Tolerance -0.10 0.00 -0.20
Upper Limit 0.90 0.76 1.70
Lower Limit 0.80 0.66 1.30
1 0.87 0.71 1.52
2 0.87 0.71 1.52
3 0.87 0.70 1.52
4 0.87 0.71 1.51
5 0.87 0.70 1.52
6 0.87 0.73 1.56
7 0.85 0.71 1.53
8 0.87 0.72 1.60
9 0.86 0.71 1.51
10 0.88 0.70 1.57
11 0.87 0.73 1.58
12 0.86 0.70 1.60
13 0.86 0.70 1.52
MAX. 0.8800 0.7300 1.6000
MIN. 0.8500 0.7000 1.5100
AVERAGE 0.8669 0.7100 1.5431
STDEV 0.0075 0.0108 0.0340
Ca 0.6615 1.0000 0.2154
CP 2.2191 1.5430 1.9604
Cpk 1.4680 1.5430 1.5382
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Customer A BRI R
a1 EH 5% A5 FEHE @ BT B BRI T 1 6 B ey 18 5%
Contract NO. HH#f: 2015/08/24
HH|E M &R B b R ~F sl % & H & i ¥t s
Item Description Size(MM) Type Quantity Weight(KG) Coil No.
1 B 0.15 *290*C 304-12H 704 KG VEM1
2
3
4
5
6
7
1t B 5 1 %6) L//RE T
Chemical Composition Mechanical Test
H H : . Puhr o K%{kgﬁ)zﬁ @%x Eﬁfﬁdsﬁffﬁ
Item c Si Mn P (o] Cr Ni Cu NT/'mSmZ Yr:JS/mr;IZ% E ;an HarHcess
1 ]0.057(0.31 [1.28|0.03/0.0026/18.24 [8.01 809 592 278
Y
3
4
5
6
7
R A T e O = I B B
Description QC Manager Inspector
CSC @ WL AEEH#s Cold Rolled Stainless Steel Sheet in Coil _
Tk
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b2 E 5754 Chemical Laboratory - Kao., SGS Taiwan Ltd.

R IR
Test Report

R TR A RS

CHIA FAR INDUSTRIAL FACTORY CO., LTD.
&b KRR #8335k

NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

s%e%5(No. ) : KA/2018/C0592 B #a(Date) : 2019/01/03 A (Page) : 1 of 8

PO R34 L th W aE B it B A3 (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

# 5 % %5 (Sample Description) : A #.R454A4 (COLD ROLLED STAINLESS STEEL STRIP)
# %A 58 (Style/Item No.) : SUS 304

Y4 B #7(Sample Receiving Date) : 2018/12/07

B2 #A Bl (Testing Period) : 2018/12/07 to 2019/01/03

¥ AR B (Sample Submitted By) : EBRE ¥ TR A M a (CHIA FAR INDUSTRIAL FACTORY CO., LTD.)

B RXE K (Test Requested) DRBEPAIEE 0 L2FROHS 2011/65/EU Annex 11 & H 4537454 (EU) 2015/86378]3%
b~ 4%~ R~ NTES - £RWK - %W Kek, DBP, BBP, DEHP, DIBP. (As
specified by client, with reference to RoHS 2011/65/EU Annex II and
amending Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury,
Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP contents in the submitted
sample(s).)

B F 7k (Test Method) 2 T—8 (Please refer to following pages).
B X & £ (Test Results) 2 T—8 (Please refer to following pages).
& % (Conclusion) DORBEL AR RS 0 BE8 R NBS - SRR - 488 KAk, DBP, BBP, DEHP,

DIBP#y 33Xk 4 & 75 A-RollS45 4 % (EU) 2015/863 = rkfE & K. (Based on the performed tests
on submitted sample(s), the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs,
PBDEs, DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS and amending
Directive (EU) 2015/863.)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Thls test report cannot be reproduced, except in full, without prior written permission of the
Company [RIEF G » B SRS RIEEREL 2R B E » AR &AL AT EEEFA] > D °
This document is issued by the Company subject to its General Conditions of Service printed overleaf avallable on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

0. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan | B HET AR e T O & B 5 35613%

& SRR AT A RN t + 886 (07)301 2121 f + 886 (07)3010867 Www.tw.sgs.com
Member of the SGS Group
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SGS Taiwan Ltd.

325 (No. ) : KA/2018/C0592 B #4(Date) : 2019/01/03 A (Page) : 2 of 8
Test Report
EBHTE RN A R E
CHIA FAR INDUSTRIAL FACTORY CO., LTD.
&3t KR &835%
NO. 83, TAIYUAN RD., TAIPEI, TAIWAN
B3R & £ (Test Results)
)X 204 (PART NAME)No. 1 42 ¢,4 /8 (SILVER COLORED METAL)
A B i AR = ’ifé‘i;’l (R:iﬁt) n
(Test Items) (Unit) (Method) QMDL) o 1 (Limit)

4% / Cadmium (Cd) mg/kg |%#IEC 62321-5: 20134 3%, MR Eib 2 n. d. 100

ERRFE4 AR / Vith

reference to IEC 62321-5: 2013 and

performed by ICP-AES.
4% / Lead (Pb) mg/kg |%#IEC 62321-5: 20134 3%, MR EisS 2 n. d. 1000

ERR 4 REEER. / Vith

reference to IEC 62321-5: 2013 and

performed by ICP-AES.
& / Mercury (Hg) mg/kg |2#IEC 62321-4: 2013 7%, AR JEf2b 2 n. d. 1000

ERRFE4REEER. / Vith

reference to IEC 62321-4: 2013 and

performed by ICP-AES.
~184% / Hexavalent Chromium pg/cm? [4#1EC 62321-7-1:2015 » L AUV-VIS#xa]. 0.10 n. d. -
Cr(VD)(#2) / With reference to IEC 62321-7-1:2015

and performed by by UV-VIS.
%W %48% / Sum of PBBs - n. d. 1000
— &8 ¥ / Monobromobiphenyl 5 n. d. -
—&m 3 / Dibromobiphenyl 5 n. d. -
=88 %X / Tribromobiphenyl 5 n. d. -
w88 % / Tetrabromobiphenyl £ #TEC 62321-6: 20154 7%, A A48 47/ 5 n. d. -
Z %% % / Pentabromobiphenyl mg/kg |'E34&A4A. / With reference to IEC 5 n.d. -
Nia%t 3% / Hexabromobiphenyl 62321-6: 2015 and performed by GC/MS. 5 n. d. -
£:88: % / Heptabromobiphenyl 5 n. d. -
AR % / Octabromobiphenyl 5 n. d. -
A58t % / Nonabromobiphenyl 5 n. d. -
4385 3% / Decabromobiphenyl 5 n. d. -

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company [RIEFA G » MR SRS REERG 2R B E « ARG AR NFEEFA] > A R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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1, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan |
t + 886 (07)301 2121 f + 886 (07)3010867
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seaH(No. ) @ KA/2018/C0592

CHIA FAR INDUSTRIAL FACTORY CO., LTD.

&b KRR #8335k
NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

B #4(Date) : 2019/01/03

BE# (Page) : 3 of 8

(Di- (2-ethylhexyl) phthalate)
(CAS No. : 117-81-7)

&R, / With reference to IEC
62321-8:2017. Analysis was performed
by GC/MS.

3474 B L AR & ifpfi? (Riﬁt) ke
(Test Items) (Unit) (Method) QMDL) o 1 (Limit)

%3 W £ 8x48F / Sum of PBDEs - n.d. 1000
— &%t X8t / Monobromodiphenyl ether 5 n.d. -
— &t K&k / Dibromodiphenyl ether 5 n.d. -
Z &% k& / Tribromodiphenyl ether 5 n.d. -
;% 5 ¥ & / Tetrabromodiphenyl ether £ #TEC 62321-6: 20154 %, A A48 47/ 5 n. d. -
Z 8% KBt / Pentabromodiphenyl ether mg/kg |'E #4&AxR]. / With reference to IEC 5 n. d. -
Nig X &t / Hexabromodiphenyl ether 62321-6: 2015 and performed by GC/MS. 5 n. d. -
&% KE% / Heptabromodiphenyl ether 5) n. d. -
N& ke / Octabromodiphenyl ether 5 n.d. -
JUS Bt KB / Nonabromodiphenyl ether 5 n.d. -
+ 8%t K8t / Decabromodiphenyl ether 5 n.d. -
#MAR—Fet— R Ta / DIBP (Di-isobutyl [ mg/kg |£#IEC 62321-8:2017, A& A48 #ik/E 50 n. d. 1000
phthalate) (CAS No.: 84-69-5) $E MR, / With reference to IEC

62321-8:2017. Analysis was performed

by GC/MS.
A —_FE—TaE / DBP (Dibutyl mg/kg [ #IEC 62321-8:2017, A& AR Mik/E 50 n. d. 1000
phthalate) (CAS No.: 84-74-2) g MR, / With reference to IEC

62321-8:2017. Analysis was performed

by GC/MS.
MA—_FEET ATE / BBP (Butyl mg/kg [ #IEC 62321-8:2017, A& A8 Mrik/E 50 n. d. 1000
Benzyl phthalate) (CAS No.: 85-68-7) & 4R, / With reference to IEC

62321-8:2017. Analysis was performed

by GC/MS.
PR —_FEr — (2-¢ ¥ ¥)Es / DEHP mg/kg [ #IEC 62321-8:2017, A& A8 Mik/ g 50 n. d. 1000

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company [RIEFA G » MR E RS REERG 2R B E « ARG AR NFEEFA] > A R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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www.tw.sgs.com
Member of the SGS Group
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CHIA FAR INDUSTRIAL FACTORY CO., LTD.
&b KRR #8335k

NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

ek (No. ) : KA/2018/C0592 B #a(Date) : 2019/01/03 A (Page) : 4 of 8

# i (Note) -
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (k#%#)
3. MDL = Method Detection Limit (7r k48 :BI4% FRAE)
4. "-" = Not Regulated (f&#L#1E)
5, (#2) =

a. FANEHERRN0. 13 ug/em’ > Fwtkb kB 4 H ~1E4. / The sample is positive for Cr(VI) if
the Cr(VI) concentration is greater than 0.13 ug/cm®. The sample coating is considered to
contain Cr(VI).

b. EXMEHERAN A CGEE0.10 ug/cm?) » k7% B R4 ~184%. / The sample is negative for
Cr(VI) if Cr(VI) is n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-
Cr(VI) based coating.

c. ENBHBERENN 0.10 & 0.13 pg/cm® 85> &L ER Z T4 H ~1E4. / The result between
0.10 pg/cm? and 0.13 pg/cm? is considered to be inconclusive - unavoidable coating variations
may influence the determination.

Unless otherwise stated the results shown in this test repon refer only to the sample(s) tested. Thls test report cannot be reproduced, except in full, without prior written permission of the
Company [RIEF G » MR SRS REFRE 2R B E « ARG AR NF EEFA] > A R
This document is issued by the Company subject to its General Conditions of Service printed overleaf, avallable on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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CHIA FAR INDUSTRIAL FACTORY CO., LTD.
&b KRR #8335k

NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

BE# (Page) : 5 of 8

s%e%5(No. ) : KA/2018/C0592 B #a(Date) : 2019/01/03

F 4B k£ 8 [ Analytical flow chart of Heavy Metal

BAFA T ey mAZ B 25t > #b B R2EA o VRSART ER )
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

B XA B %1% %/ Technician : Jony Liu
B XA & A 3k18 %/ Supervisor: Ray Chang

| W# - #4544 & / Cutting ~ Preparation |
v

| Rk & £ 2 / Sample Measurement |
I

v

. e v PoAEE e BB E |
1) #taakk / Alkali fu:?lon S — | Add diphenyl-
2) @t [ HCl to dissolve carbazide for color
+ development

| A8 Cr(vD)
4 Pb/4g Cd/5k Hg v v
P - | JE4 /8 / Non-metal | | 28 / Metal |
FA MR K AR B AR AT BR K AR

Acid digestion with microwave / hotplate ABS/PC/PVC | R Ae#t % [Others +

+ v v ok 33 [ Boiling

A5k 4 150~160°C F 74 water extraction

#&3% / Filtration Dissolving by 1t / Digesting at

— ultrasonication 150~160°C +

| v v BRI

+ * ABOCHM4TARE K WA J& | Separating Cool, filter digestate
741t | Digesting at to get aqueous )
7% [ Solution %% 7% | Residue 60°C by phase through filter

ultrasonication | +

v

l

BEAR S ERR T4 %R [ ICP-AES

Ju A4 &%) B & [ Add diphenyl-
carbazide for color development

v

v

2 UV-VIS » g4k

2L UV-VIS » &l &k e 540 nm &)
% ) B | Measure the absorbance at

Sk A 540 nm gy
% Y B [ Measure
the absorbance at
540 nm by UV-VIS

540 nm by UV-VIS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company [RIEFA G » MR SRS REERG 2R B E « ARG AR NFEEFA] > A R -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. . i i .
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CHIA FAR INDUSTRIAL FACTORY CO., LTD.
&b KRR #8335k

NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

s%e%5(No. ) : KA/2018/C0592 B #a(Date) : 2019/01/03 A¥# (Page) : 6 of 8

3 KI5 A X8 ¥ A4ZE | PBB/PBDE analytical FLOW CHART

B 3K A B fE$s [ Technician : Dorothy Chen
B X4 &FA k% / Supervisor: Ray Chang

Sample/ # &

v
Sample pretreatment / # & A7 & 2

v

Sample extraction #% & # 8/
Soxhlet method % & % Bk

!

Concentrate/Dilute Extracted solution
EBORR I RE

)

Filter # BCRi@iE

!

Analysis by GC/MS
AABR AT H R HT

!

Issue Report ##Ei74R %

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company [RIEF G » B SRS REERE 2R B E « ARG AR NFEEFA] > AR -
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CHIA FAR INDUSTRIAL FACTORY CO., LTD.
&b KRR #8335k

NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

s%e%5(No. ) : KA/2018/C0592 B #a(Date) : 2019/01/03 A (Page) : Tof 8

T ¥ B 54 %42 E | Analytical flow chart of phthalate content

B X AR FRE$F [ Technician : Dorothy Chen
B A& &AM %E /Supervisor: Ray Chang

[ 813 # s /Test method: IEC 62321-8]

BLAT R 54 |
Sample pretreatment/separation

'

#ob A THF m S ko 75 A2 5 B/
Sample dissolved/extracted by THF

'

EBURAE |
Dilute Extracted solution

!

Afa R AT H R
Analysis was performed by GC/MS

'

#4 /Data

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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CHIA FAR INDUSTRIAL FACTORY CO., LTD.

&b K R#&835%
NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

ek (No. ) : KA/2018/C0592 B #a(Date) : 2019/01/03 A% (Page) : 8 of 8

¥ BR Pk SRR T 0 RATAHTERAZAD/Ha. *
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

KA/2018/C0592

¥k g4 2 (End of Report) %X
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M RIGEE S Y ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
# P (Sample Submitted By) T B A %3 L2 (SENORES ENTERPRISE CO., LTD.)
5 & #-(Sample Description) : Sn &
Jz ¢ p #p (Sample Receiving Date) . 2018/12/11 and 2018/12/25
B3F & (Testing Period) ¢ 2018/12/11 to 2018/12/18 and 2018/12/25 to 2019/01/03

B3 g F(Test Requested) :
(1) #3% % = 42> %% RollS4p £ 2011/65/EU Annex IDRIG#4F ~ & ~ & ~ = §i4e ~ 5 8m % ~ 5 hm¥ @ (As specified by
client, with reference to RolS Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs contents in the submitted sample(s).)

(2) 2w plz#m P LT - F . (Please refer to next pages for the other item(s).)

BE 25 (Test Results) #4BT - % (Please refer to following pages).
%# (Conclusion) (1) 1452 = #rE adniipl8 > B4~ 45~ &~ 2 B4~ Z0Lm s ~ 500 5 meniplid 8 % # & RolS

2011/65/EU Annex IIz *TiE & &, (Based on the performed tests on selected part of
submitted sample(s), the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs
comply with the limits as set by RoHS Directive 2011/65/EU Annex II.)
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P82 % (Test Results)

B:E 2% = (PART NAME)No. 1 © 89 £ 4k (PLATING LAYER OF SILVER COLORED METAL)
BleE 3% = (PART NAME)No. 2 : #3¢ £% (4% ) (SILVER COLORED METAL (INCLUDING THE PLATING LAYER))
P B kN
#1385 B ¥ 3 ok en | Rewalt) i
(Test Items) (Unit) (Method) N (Limit)
DL | No.1 | No.2
4% / Cadmium (Cd) mg/kg |EiiEsiaEk o 44 [EC 62321-5 2 n. d. - 100

@m@’”@%ﬁﬁéﬁﬁ4%%
k2 k¥Rl / IEC 62321-5
(2013) application of modified
digestion by surface etching
and performed by ICP-AES.

4> / Lead (Pb) mg/kg [AeemiaEk o 5% IEC 62321-5 2 n.d. - 1000
@m@’”@%ﬁﬁéﬁﬁ4%%
k2 k¥Rl / IEC 62321-5
(2013) application of modified
digestion by surface etching
and performed by ICP-AES.

& / Mercury (Hg) mg/kg [AeEmiaxk o 54 [EC 62321-4 2 n. d. -— 1000
@m@’”@%ﬁﬁﬁﬁﬁ4%%
k3 k¥Rl / IEC 62321-4
(2013) application of modified
digestion by surface etching
and performed by ICP-AES.

+ % 4% / Hexavalent Chromium ug/cm? |44 IEC 62321-7-1 (2015) » 12 0.10 n. d. - -
Cr(VD)(#2) UV-VIS#::#]. / With reference

to IEC 62321-7-1 (2015) and
performed by UV-VIS.
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. 3 EIN
#3857 B ¥ R :;- S (R;‘;jl i g
(Test Items) (Unit) (Method) (MDL) o1 Yo 2 (Limit)

%59 %¥ %4 / Sum of PBBs mg/kg - n. d. - 1000
- %% % / Monobromobiphenyl mg/kg 5 n. d. - -
= %% % / Dibromobiphenyl mg/kg 5 n. d. - -
Z %% % / Tribromobiphenyl mg/kg 5 n. d. - -
z ;5.7 % / Tetrabromobiphenyl mg/kg 5 n. d. - -
I 4% % / Pentabromobiphenyl mg/kg 5 n. d. - -
- %9 % / Hexabromobiphenyl mg/kg 5 n. d. - -
= %7 % / Heptabromobipheny!l mg/kg 5 n. d. - -
~ %8 % / Octabromobiphenyl mg/kg 5 n. d. - -
4 %% ¥ / Nonabromobiphenyl mg/kg %4 1EC 62321-6 (2015) > r2 4 5 n. d. - -
b AMFpAfe / Sun Of, PBDES mg/kg (2015) and performed by — n.d — 1000
- ;5.7 ¥ @/ Monobromodiphenyl ether mg/kg 6o, 5 n. d. -
Z %5 ¥ @ / Dibromodiphenyl ether mg/kg 5 n. d. - -
= 4m ¥ p / Tribromodiphenyl ether mg/kg 5 n. d. - -
= ;5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg 5 n. d. - -
I 4.5 ¥ B/ Pentabromodiphenyl ether mg/kg 5 n. d. - -
+ 5.5 ¥ @ / Hexabromodiphenyl ether mg/kg 5 n. d. - -
= 57 ¥ p / Heptabromodiphenyl ether mg/kg 5 n. d. - -
A 5.7 ¥ e/ Octabromodiphenyl ether mg/kg 5 n. d. - -
1 %.9% ¥ i / Nonabromodiphenyl ether mg/kg 5 n. d. - -
5.5 ¥ @/ Decabromodiphenyl ether mg/kg 5 n. d. - -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s
findings at the time of its intervention only and within the limits of client's instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /# 1L i 71l & 7 2 60 & T iE - BR 2557
t+886 (02)2299 3939 +886 (02)2299 3237 www.sgs.tw

Member of the SGS Group




SGS

iR 4R 2
Test Report

FEEE s 00000 00O

SENORES ENTERPRISE CO., LTD.
R 435 F RSG5
NO. 36, QIANSUI RD., TUCHENG DIST., NEW TAIPEI CITY 236, TAIWAN (R. 0. C.)

5.5 (No. ) : CE/2018/C1695 p # (Date) : 2019/01/03 7 #<(Page): 4 of 11

R R R %

PIAIE P -3 B E "
N ) ¥ B (Result) .
(Test Items) (Unit) (Method) (MDL) o1 Yo 2 (Limit)
4 / Beryllium (Be) mg/kg | %% US EPA 3050B (1996) » 12 g 2 - n. d. -
iRt R 3]‘3 o+ g R R R R
/ With reference to US EPA
3050B (1996). Analysis was
performed by ICP-AES.
> & %A / Perfluorooctane wg/m? | %% US EPA 3550C (2007) » 4% 1 n. d. - -
sulfonates (PFOS-Acid, Metal Salt, kAT R/ &Rl / With
Amide) reference to US EPA 3550C

(2007). Analysis was
performed by LC/MS.

>4 ¥ pk / PFOA (CAS No.: 335-67-1)| pg/m* |4 US EPA 3550C (2007) » r+:% 1 n. d. - -
iRk &R/ P &R/ With
reference to US EPA 3550C
(2007). Analysis was
performed by LC/MS.

#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 - n.d. -
(CAS No. : 14762-94-8)

#1% (%) / Halogen-Chlorine (Cl) mg/kg ?‘?BS,PN\14582 (2016) IR 50 -— n. d. -
(CAS No. : 22537-15-1) *’f'ﬁ"i‘"i*-Bg g&tT4582
#% (/%) / Halogen-Bromine (Br) mg/kg reterence to . 50 - n.d. -
(CAS No. : 10097-32-2) (2016). Analysis was

o : ' performed by IC.
% (R alogen-lodine mg/kg - n. d. -
#% (%) / Hal lod (I) (CAS /k 50 d

No. : 14362-44-8)
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# 3z (Note) :

1. mg/kg = ppm; 0. 1wt% = 1000ppm
n.d. = Not Detected (& )
MDL = Method Detection Limit (3 % % Bl4&*2®)
"-" = Not Regulated (& % &)
"-—-" = Not Conducted (& ip|7% P )
(#2) =
a. %~ Wees %k 0,13 pg/em’ c A tk&EE K 77 H4%. / The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 ug/cm?. The sample coating is considered to contain Cr(VI)
b. %~ W% ind CRARE0.10 pg/cm®) > #7 % & 2 7 - %45, / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based
coating
c. % WéRx A2 0.10 2 0.13 pg/em® P @2 d kL F 75 » %45 / The result between 0.10 pg/cm?
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

Y U1 &> W DO

PFOS 3% ¥ # (Reference Information) : # A {£3 4875 %4 POPs - (EU) 757/2010
PROSIE & s 7 B # (24280, 001%(10pp) + &2 % 5+ & S & B¢ ¢ 7 @420, 1%(1000ppm) » &b 3 55 i
KA e 2 428 lug/m? o

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above
lug/m?. )
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PR T AR R 2 0E 2o RS AR ¢ R 2R fE(5 AR 2 "5 ?t) [ The plating
layer of samples were dissolved totally by pre-conditioning method according to below flow
chart. (Cr®* test method excluded)

BlEA B M2 [ Technician : Rita Chen
Bl E F 4 ¢ kg | Supervisor: Troy Chang

sk £ & BipliEni Rl | Flow Chart of Stripping method for metal analysis

% % # & / Preparation

v

+ f 4 Cré*
\4

Rk ELE /
Sample measurement (weight)

B3k &5 f# / Sample measurement (area)

v

J#Po s Cd: A Hg

# -k %~ [ Boiling water extraction

BE AR
Prepare suitable acid solution

v

v % Fris @itk & [ Cool, filter digestate through

BRSO R Y

filter

Put sample into acid solution

v

v 4~ 4 ¢ A3 ¢ | Add diphenyl-carbazide

7 f24841 82k [ Dissolve plating layer

for color development

v

v

7% % [ Solution

v

12 UV-VIS » £ B &% 7%t 540 nm ek 4
% | Measure the absorbance at 540 nm by

UV-VIS

=

Tet8 & TR RS # L R /ICP-AES
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%590 ¥/ 4.9 A+ n 42§ / Analytical flow chart - PBB/PBDE

u # AR 2% % [ Technician: Yaling Tu
B R f 4 1 %k [ Supervisor: Troy Chang

A RI#ALR | First testing process ——
M H,4EA [ Optional screen process sssmmmn:
FE3uf2 B [ Confirmation process mm « m «p

| Sample / # & |
v
| Sample pretreatment / & &7 &2 |

Screen analysis / 4= & » 37
EEEE SN EEEEE NN EEEEE NN EEEEEEEEEEEEEEEEEEnnTl

v
Sample extraction # & % B/
Soxhlet method % ;% %752

]
v

Concentrate/Dilute Extracted solution
P ik SR
v
| Filter | %52 64 |

1
v

| GCIMS | # 4p & 17 1 3% %k |
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FRI/I2E3%ARBA 428 [ Analytical flow chart - PFOA/PFOS

E S
B A B 2% % [ Technician: Yaling Tu
[ ]

7

Rl E § A ¢ skgc® [ Supervisor: Troy Chang

/ Sample pretreatment

v

RFRFEZFE
Sample extraction by Ultrasonic extraction
(%% = i# Reference method: US EPA 3550C)

v

Bk ﬁrﬁ/;‘%f{”ﬁ /
Concentrate/Dilute Extracted solution

v

R R T HERATEERR
Analysis was performed by LC/MS

v

¥ /Data

€

73._;‘!

#*

I
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PTG ARR 2 iE 2 R R 23 % o [ These samples were dissolved totally by
pre-conditioning method according to below flow chart.

B P4 B o M2 / Technician: Rita Chen
B3 f f 4 : 5Ekc® [ Supervisor: Troy Chang

<% 1 ICP-AES 4 45 tif i in42. |
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| ¥4 - 4% $ 5 / Cutting ~ Preparation |
R 2
| Pli# 5 € € / Sample Measurement |
¥
E A R Fe St A i hpkiE 7 1 (40 £ 9757 ) / Acid digestion by
suitable acid depended on different sample material (as below table)
b 2

— &3k / Filtration —

| 7% [ Solution | | ik Residue |

v
‘ 1)d& 5 &% / Alkali Fusion
2) @ ps% f2 / HCl to dissolve
| R Rdss TR EH LK /ICP-AES |
4 ,4F ,48,% 45 | Steel, copper, aluminum, solder 3ok AR, L, E AT K/
Aqua regia, HNO3s, HCI, HF, H20-
#33 /Glass AEL, & 4 fi [ HNOs/HF
& 44,45 ,18 3 1 Gold, platinum, palladium, ceramic 1 -k /Aqua regia
42 [ Silver A [ HNOs
5 ¥ [ Plastic Fifs, By ok Ak, B EL [ HaSOs, H202, HNOs, HCI
H# i / Others beon i HEH T % 203 13 / Added appropriate
reagent to total digestion
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14 £ 47242 8 / Analytical flow chart - Halogen

B A 2% /Technician: Rita Chen
B pE{ § 4 %@ [ Supervisor: Troy Chang

B

N LA - |
Sample pretreatment/separation

v

e B S A
Weighting and putting sample in cell

v

s N ES
Oxygen Bomb Combustion / Absorption

v

AL AT
Dilution to fixed volume

dF AT R A4
Analysis was performed by IC
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¥ BEP ey BEET O PMATRRERALEE/I, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 44 2 & (End of Report) **
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M RIGEE S Y ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
# P (Sample Submitted By) T B A %3 L2 (SENORES ENTERPRISE CO., LTD.)
5 & #-(Sample Description) . NICKEL 4
Jz ¢ p #p (Sample Receiving Date) . 2018/12/11 and 2018/12/25
B3F & (Testing Period) ¢ 2018/12/11 to 2018/12/18 and 2018/12/25 to 2019/01/03

B3 g F(Test Requested) :
(1) #3% % = 42> %% RollS4p £ 2011/65/EU Annex IDRIG#4F ~ & ~ & ~ = §i4e ~ 5 8m % ~ 5 hm¥ @ (As specified by
client, with reference to RolS Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs contents in the submitted sample(s).)

(2) 2w plz#m P LT - F . (Please refer to next pages for the other item(s).)

BE 25 (Test Results) #4BT - % (Please refer to following pages).
%# (Conclusion) (1) 1452 = #rE adniipl8 > B4~ 45~ &~ 2 B4~ Z0Lm s ~ 500 5 meniplid 8 % # & RolS

2011/65/EU Annex IIz *TiE & &, (Based on the performed tests on selected part of
submitted sample(s), the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs
comply with the limits as set by RoHS Directive 2011/65/EU Annex II.)
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P82 % (Test Results)

B:E 2% = (PART NAME)No. 1 © 89 £ 4k (PLATING LAYER OF SILVER COLORED METAL)
BleE 3% = (PART NAME)No. 2 : #3¢ £% (4% ) (SILVER COLORED METAL (INCLUDING THE PLATING LAYER))
P B kN
#1385 B ¥ 3 ok en | Rewalt) i
(Test Items) (Unit) (Method) N (Limit)
DL | No.1 | No.2
4% / Cadmium (Cd) mg/kg |EiiEsiaEk o 44 [EC 62321-5 2 n. d. - 100

@m@’”@%ﬁﬁéﬁﬁ4%%
k2 k¥Rl / IEC 62321-5
(2013) application of modified
digestion by surface etching
and performed by ICP-AES.

4> / Lead (Pb) mg/kg [AeemiaEk o 5% IEC 62321-5 2 n.d. - 1000
@m@’”@%ﬁﬁéﬁﬁ4%%
k2 k¥Rl / IEC 62321-5
(2013) application of modified
digestion by surface etching
and performed by ICP-AES.

& / Mercury (Hg) mg/kg [AeEmiaxk o 54 [EC 62321-4 2 n. d. -— 1000
@m@’”@%ﬁﬁﬁﬁﬁ4%%
k3 k¥Rl / IEC 62321-4
(2013) application of modified
digestion by surface etching
and performed by ICP-AES.

+ % 4% / Hexavalent Chromium ug/cm? |44 IEC 62321-7-1 (2015) » 12 0.10 n. d. - -
Cr(VD)(#2) UV-VIS#::#]. / With reference

to IEC 62321-7-1 (2015) and
performed by UV-VIS.
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. 3 EIN
#3857 B ¥ R :;- S (R;‘;jl i g
(Test Items) (Unit) (Method) (MDL) o1 Yo 2 (Limit)

%59 %¥ %4 / Sum of PBBs mg/kg - n. d. - 1000
- %% % / Monobromobiphenyl mg/kg 5 n. d. - -
= %% % / Dibromobiphenyl mg/kg 5 n. d. - -
Z %% % / Tribromobiphenyl mg/kg 5 n. d. - -
z ;5.7 % / Tetrabromobiphenyl mg/kg 5 n. d. - -
I 4% % / Pentabromobiphenyl mg/kg 5 n. d. - -
- %9 % / Hexabromobiphenyl mg/kg 5 n. d. - -
= %7 % / Heptabromobipheny!l mg/kg 5 n. d. - -
~ %8 % / Octabromobiphenyl mg/kg 5 n. d. - -
4 %% ¥ / Nonabromobiphenyl mg/kg %4 1EC 62321-6 (2015) > r2 4 5 n. d. - -
b AMFpAfe / Sun Of, PBDES mg/kg (2015) and performed by — n.d — 1000
- ;5.7 ¥ @/ Monobromodiphenyl ether mg/kg 6o, 5 n. d. -
Z %5 ¥ @ / Dibromodiphenyl ether mg/kg 5 n. d. - -
= 4m ¥ p / Tribromodiphenyl ether mg/kg 5 n. d. - -
= ;5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg 5 n. d. - -
I 4.5 ¥ B/ Pentabromodiphenyl ether mg/kg 5 n. d. - -
+ 5.5 ¥ @ / Hexabromodiphenyl ether mg/kg 5 n. d. - -
= 57 ¥ p / Heptabromodiphenyl ether mg/kg 5 n. d. - -
A 5.7 ¥ e/ Octabromodiphenyl ether mg/kg 5 n. d. - -
1 %.9% ¥ i / Nonabromodiphenyl ether mg/kg 5 n. d. - -
5.5 ¥ @/ Decabromodiphenyl ether mg/kg 5 n. d. - -
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R R R %

PIAIE P -3 B E "
N ) ¥ B (Result) .
(Test Items) (Unit) (Method) (MDL) o1 Yo 2 (Limit)
4 / Beryllium (Be) mg/kg | %% US EPA 3050B (1996) » 12 g 2 - n. d. -
iRt R 3]‘3 o+ g R R R R
/ With reference to US EPA
3050B (1996). Analysis was
performed by ICP-AES.
> & %A / Perfluorooctane wg/m? | %% US EPA 3550C (2007) » 4% 1 n. d. - -
sulfonates (PFOS-Acid, Metal Salt, kAT R/ &Rl / With
Amide) reference to US EPA 3550C

(2007). Analysis was
performed by LC/MS.

>4 ¥ pk / PFOA (CAS No.: 335-67-1)| pg/m* |4 US EPA 3550C (2007) » r+:% 1 n. d. - -
iRk &R/ P &R/ With
reference to US EPA 3550C
(2007). Analysis was
performed by LC/MS.

#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 - n.d. -
(CAS No. : 14762-94-8)

#1% (%) / Halogen-Chlorine (Cl) mg/kg ?‘?BS,PN\14582 (2016) IR 50 -— n. d. -
(CAS No. : 22537-15-1) *’f'ﬁ"i‘"i*-Bg g&tT4582
#% (/%) / Halogen-Bromine (Br) mg/kg reterence to . 50 - n.d. -
(CAS No. : 10097-32-2) (2016). Analysis was

o : ' performed by IC.
% (R alogen-lodine mg/kg - n. d. -
#% (%) / Hal lod (I) (CAS /k 50 d

No. : 14362-44-8)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /4L i ol B 1L & S5 fLE £ 25%
t+886 (02)2299 3939 +886 (02)2299 3237 www.sgs.tw

Member of the SGS Group



SGS

R
Test Report

BEEEF NP A
SENORES ENTERPRISE CO., LTD.

R 435 F RSG5

NO. 36, QIANSUI RD., TUCHENG DIST., NEW TAIPEI CITY 236, TAIWAN (R. 0. C.)

5.8 (No. ) : CE/2018/C1693 p ¥ (Date) : 2019/01/03 T #(Page): 5 of 11

# 3z (Note) :

1. mg/kg = ppm; 0. 1wt% = 1000ppm
n.d. = Not Detected (& )
MDL = Method Detection Limit (3 % % Bl4&*2®)
"-" = Not Regulated (& % &)
"-—-" = Not Conducted (& ip|7% P )
(#2) =
a. %~ Wees %k 0,13 pg/em’ c A tk&EE K 77 H4%. / The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 ug/cm?. The sample coating is considered to contain Cr(VI)
b. %~ W% ind CRARE0.10 pg/cm®) > #7 % & 2 7 - %45, / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based
coating
c. % WéRx A2 0.10 2 0.13 pg/em® P @2 d kL F 75 » %45 / The result between 0.10 pg/cm?
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

Y U1 &> W DO

PFOS 3% ¥ # (Reference Information) : # A {£3 4875 %4 POPs - (EU) 757/2010
PROSIE & s 7 B # (24280, 001%(10pp) + &2 % 5+ & S & B¢ ¢ 7 @420, 1%(1000ppm) » &b 3 55 i
KA e 2 428 lug/m? o

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above
lug/m?. )
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PR T AR R 2 0E 2o RS AR ¢ R 2R fE(5 AR 2 "5 ?t) [ The plating
layer of samples were dissolved totally by pre-conditioning method according to below flow
chart. (Cr®* test method excluded)

BlEA B M2 [ Technician : Rita Chen
Bl E F 4 ¢ kg | Supervisor: Troy Chang

sk £ & BipliEni Rl | Flow Chart of Stripping method for metal analysis

% % # & / Preparation

v

+ f 4 Cré*
\4

Rk ELE /
Sample measurement (weight)

B3k &5 f# / Sample measurement (area)

v

J#Po s Cd: A Hg

# -k %~ [ Boiling water extraction

BE AR
Prepare suitable acid solution

v

v % Fris @itk & [ Cool, filter digestate through

BRSO R Y

filter

Put sample into acid solution

v

v 4~ 4 ¢ A3 ¢ | Add diphenyl-carbazide

7 f24841 82k [ Dissolve plating layer

for color development

v

v

7% % [ Solution

v

12 UV-VIS » £ B &% 7%t 540 nm ek 4
% | Measure the absorbance at 540 nm by

UV-VIS

=

Tet8 & TR RS # L R /ICP-AES
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%590 ¥/ 4.9 A+ n 42§ / Analytical flow chart - PBB/PBDE

u # AR 2% % [ Technician: Yaling Tu
B R f 4 1 %k [ Supervisor: Troy Chang

A RI#ALR | First testing process ——
M H,4EA [ Optional screen process sssmmmn:
FE3uf2 B [ Confirmation process mm « m «p

| Sample / # & |
v
| Sample pretreatment / & &7 &2 |

Screen analysis / 4= & » 37
EEEE SN EEEEE NN EEEEE NN EEEEEEEEEEEEEEEEEEnnTl

v
Sample extraction # & % B/
Soxhlet method % ;% %752

]
v

Concentrate/Dilute Extracted solution
P ik SR
v
| Filter | %52 64 |

1
v

| GCIMS | # 4p & 17 1 3% %k |
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FRI/I2E3%ARBA 428 [ Analytical flow chart - PFOA/PFOS

E S
B A B 2% % [ Technician: Yaling Tu
[ ]

7

Rl E § A ¢ skgc® [ Supervisor: Troy Chang

/ Sample pretreatment

v

RFRFEZFE
Sample extraction by Ultrasonic extraction
(%% = i# Reference method: US EPA 3550C)

v

Bk ﬁrﬁ/;‘%f{”ﬁ /
Concentrate/Dilute Extracted solution

v

R R T HERATEERR
Analysis was performed by LC/MS

v

¥ /Data

€

73._;‘!

#*

I
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PTG ARR 2 iE 2 R R 23 % o [ These samples were dissolved totally by
pre-conditioning method according to below flow chart.

B P4 B o M2 / Technician: Rita Chen
B3 f f 4 : 5Ekc® [ Supervisor: Troy Chang

<% 1 ICP-AES 4 45 tif i in42. |
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| ¥4 - 4% $ 5 / Cutting ~ Preparation |
R 2
| Pli# 5 € € / Sample Measurement |
¥
E A R Fe St A i hpkiE 7 1 (40 £ 9757 ) / Acid digestion by
suitable acid depended on different sample material (as below table)
b 2

— &3k / Filtration —

| 7% [ Solution | | ik Residue |

v
‘ 1)d& 5 &% / Alkali Fusion
2) @ ps% f2 / HCl to dissolve
| R Rdss TR EH LK /ICP-AES |
4 ,4F ,48,% 45 | Steel, copper, aluminum, solder 3ok AR, L, E AT K/
Aqua regia, HNO3s, HCI, HF, H20-
#33 /Glass AEL, & 4 fi [ HNOs/HF
& 44,45 ,18 3 1 Gold, platinum, palladium, ceramic 1 -k /Aqua regia
42 [ Silver A [ HNOs
5 ¥ [ Plastic Fifs, By ok Ak, B EL [ HaSOs, H202, HNOs, HCI
H# i / Others beon i HEH T % 203 13 / Added appropriate
reagent to total digestion
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Sample pretreatment/separation
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Weighting and putting sample in cell

v
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Oxygen Bomb Combustion / Absorption
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Dilution to fixed volume
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Analysis was performed by IC
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